

# FIRE CERTIFICATION

3 MIL CARPET COVER

## STATEMENT OF PERFORMANCE

SUBJECT: 3 mil Carpet Cover

IN REFERENCE TO: Compliance with NFPA 701 Method 2 (large scale) flame propagation test

DATE: September 20, 2011

One (1) sample, identified as 3 Mil Carpet Cover, was received and tested in accordance with the National Fire Prevention Association No. 701, "Standard Methods of Fire Tests for Flame Propagation of Textiles and Films, 2010 Edition, (Test 1, Small Scale)". The sample submitted meets the minimum requirements of the above standard.



Tevan Riedel  
CEO of Americover, Inc

# FIRE CERTIFICATION

3 MIL CARPET COVER

SPECIMEN NO.	RESIDUAL FLAME (SECONDS)	PERCENT WEIGHT LOSS
1	0.0	2.02
2	0.0	1.50
3	0.0	1.66
4	0.0	1.00
5	0.0	1.88
6	0.0	1.44
7	0.0	1.45
8	0.0	2.23
9	0.0	0.82
10	0.0	1.21
1.52 Average Percent Weight Loss		
0 Average Time of Flaming of Pieces on Floor (seconds)		

The information provided herein is based upon data believed to be reliable. All testing is performed in accordance with ASTM standards and procedures. All values are typical and nominal and do not represent either minimum or maximum performance of the product. Although the information is accurate to the best of our knowledge and belief, no representation of warranty or guarantee is made as to the suitability or completeness of such information. Likewise, no representation of warranty or guarantee, express or implied, or merchantability, fitness or otherwise, is made as to product application for a particular use.



Scan for our mobile app

